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AN % & FHEA IR AT igloocompany Pte.  Litd.
LT 67 Ayer Rajah Crescent #06-14/21, Singapore 139950 67 Ayer Rajah Crescent #06-14/21,
Consignor Singapore 139950
18271801572 fengliang@igloohome.cn /
R AT FHET IRA 5] Dongguan Yilink Electronic Technology Co.Ltd T
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Manufacturer Province, China } B “\\
0769-82978291 yangjun@yilink.net http://Awww.yilink.net/ | | ;’). v
T BER AT o] Shanghai Institute of Chemical Industry Testing Co., Ltd. \5‘%‘?‘”
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Tost lab China 200062 i
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HLIl{E & Battery information
AR TR G LA i it /
Name Li-ion Polymer Battery Pack Brand
E=! 103 It =L
25 YGLSP1270100-742720D-2P _J.’*".g(“‘g'ﬂ“w ? /
Type Original tested type
T L FEH/fE
tfﬁﬁ‘\ﬁﬁ.m(\’) 3.7 ﬁ""fl‘/”hﬁ 700mAh 2.59Wh
Nominal voltage Capacity/energy
fiik ] 70 LA 1~ R A 5w (g) /
Description Rechargeable Li-ion battery Li content
i i (kg) S BETEI T black
0.0182 ’ :
Mass Appearance plastics cement shell
W45 B Test information
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Original test report No. REREES Date of test report ki
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Test standard

NATIONS Manual of Tests and Criteria 38.3 end. 1

Alt?;d?ﬁf%lﬁion it Passed Ei;ﬁl}if;ﬂf Trk% Passed
Ti’ﬁi?ﬁlﬁiﬁ “ % Passed T4 g;{‘:ifﬂﬁ 1% Passed
Ex(;:jafiﬁif?5501lit fiid Passed Tg[fz}{E 1% Passed
Dorins &t Passed S o it Passed
38.3.3 (D / 38.3.3 () /

L T R AS T AT PR 2 7

www.ghs.cn 1/2




A~ UN38.3 TR B i 5
(d’ AT

UN38.3 Test Summary 212300100476135

P A Sample Picture
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Model Bi = ?
YGLSP1270100-74727200-2R
AR 7V 700mAh 259V h
Charging Temp: 0C [0 46C Li-ion
0]
USB-C V17 |

s SDURE A RF G I0CE B GRS R T ) ST/SG/AC.10/11/Rev.7&Amend. 138.3 Frif %
c flusion 3K e The tested samples meet the requirements of test items of the UNITED NATIONS
on Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7&Amend.1 38.3
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254, Signature A !2 EH KBrRBAW 2023-11-33
% Title Issued date
AL LTI Vice chief engineer
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